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<TEST REPORT>
1/1
fh % <Model Name> ( g% ] )
<SHIELDING BOX>
#2 4 <Model Number> ( SME-8350 )
B EZE S <Serial No.> ( 123456789 )
R & A B<Test Date> ( 2011-12-25 )
<YYYY-MM-DD>
BEZH<Test Conditions>  ( 250 °C, 10 %)
HE HAREHE * R TEE
<Item) {Tolerance> <{Measured Value>
1¥EBER ERANEE : DC1000V
< Insulation Resistance> <Applied Voltage:DC100V>
-1H—FEE - 7R 50M QLI L ( 51 M Q)
<{Between Guard electroda - Box> < 50M Q or more>
2.FEW - H—FEBH 100000M Q Ll E ( 100001 M Q)
<{Between < 100000M @ or more>
Main electroda — Guard electroda>
-3A—FEBH - XEERM 10000M Q Ll E ( 10001 M Q)
<{Between < 10000M @ or more>
Guard electroda — Counter electroda>
Hége <Function>
No. IRH HR
<ltem> <Result>
1. HV - ENBI{EEER <HV-EN Operation test> ( PASS )
{§#&<Note>
*x FAILEIEERIE. FL—FRELTULVET, <FAIL decision points are highlighted in gray>
#2 & ¥ FE<Overall Result> BEFE dnspected By> 7K 2 &E <Approved By>
( PASS ) ( ) ( )

No. SME-8350



